SB-60-SA
Operation and Installation Manual

TiNNS

O—D

o—f

1
| -

Y
-

'
s

%

SKIPPER Electronics AS Telephone: +4723302270
Telefax: +47 23 3022 71
Document no: DM-BSB60-SA

Enebakkveien 150
P. O. Box 151, Manglerud E-mail: support@skipper.no
NO-965378847-MVA Rev 1003A
Date: 2014-08-06

0612 Oslo, Norway Co. reg. no:
www.skipper.no



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

Weitergabe sowie vervielféltigung dieser unterlage, verwertung  Copying of this document, and giving it to others and the use

und mitteilung ihres inhaltes nicht gestattet, soweit nicht or communication of contents thereof, are forbidden without
ausdriicklich zugestanden. Zuwiderhandlungen verpflichten zu  express authority. Offenders are liable to the payment of
schadenersatz. damages.

Toute communication ou reproduction de ce document, Sin nuestra expresa autorizacion, queda terminantemente
toute exploitation ou communication de ou son contenu sont prohibida la reproduccion total o parcial de este documento,
interdites, sauf autorisation expresse. Tout manquement a asi como su uso indebido y/o su exhibicién o comunicacion
cette regle est illicite et expose son auteur au versement de a terceros. De los infractores Se exigira el correspondiente
dommeges et interets. resarcimiento de dafios y perjuicios.

Date: 2014-08-06 Page 2 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

Contents
| DA S N 51 572N B (0 ) USSP 4
2. SPACE CONSIDERATIONS ..ottt e ettt e e e st e e e e stae e e e enaaeeeesnsseeeeensaeaens 6
3. WELDING THE BOTTOM FLANGE........ooiiiiiieeeeete ettt e e aaee e e vaeae s 7
4. SEA VALVE ASSEMBLY ..ottt ettt e e et e e e s aa e e e e aaea e e e nnaaaeeennnees 8
5. ASSEMBLING OF FIRST EXTENSION TUBE AND SENSOR.......ccccceeiiiiiieeie e, 9
6. SENSOR INSTALLATION ......otii ittt ettt e et e e e et e e e e sebaeaeeesssaeeeesnnseeeeennaeeens 10
7. CLAMP UNIT MOUNTING......cciiiiiieeciiee ettt eetee e et e e ette e e e s seaeeeeesibaaaaeessaeeessnnseeeeenssaeeens 11
8. FINAL ASSEMBLY ...ttt ettt e e ettt e e e et e e e e eatae e e e s ssaaeeeennsaeeeensnaeaens 12
9. SENSOR REMOVAL ...ttt ettt e et e et e e e s ate e e e e sabaaaaeensaaeeessnssaeaeennaeeens 13
10. RE-INSTALLATION ...ttt ettt ettt e e ettt e e e st e e e e ataeeeeenbaeeaessasaaeeesnsseeeeenssseaeeenssnes 14
11. EML224 SENSOR ....coiitiiiieiiiee ettt e e e et e e e st e e e e aeaeeeessaaeeeesssaaaeeanssseeeeenssseaeeanssees 15
12. EML224 SINGLE BOTTOM ....coiiitiiiieeiee ettt et e et e e e aaa e e essaa e e e e naaaaaaeennnees 16

Date: 2014-08-06 Page 3 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

SKIPPER SB (Single Bottom) Sea Valve 60 mm

1. Installation

The SKIPPER SB Sea Valve 60 mm is used for installation of EML224 Speed Log.

Caution!

Be aware that the Sea Valve contains high precision parts and therefore proper
handling when mounting is essential for the final result.

When handling the Sea Valve, all lifting devices must be attached on the outside of the
valve. It is very important to not insert any chains. wire, rope or any other device into
the valve chamber. This to avoid damaging and any kind of pollution of the Sea Valve.

The SKIPPER SB Sea Valve 60 mm is delivered partly assembled for transport. The parts necessary for final
assembly will be found packed in a box delivered with the Sea Valve. First of all, it must be decided where
the Sea Valve should be installed. Normally, this will be in the fore part of the ship, in the centerline, or as
close to the centerline as possible. Optimal system operation is achieved by fitting the transducer/sensor as
deep as possible on the hull.

* The active surface of the sensor must be installed with front face a maximum of +/-1 degree to the ships
horizontal plane. (Speed Logs).

Do not mount transducers close to the bow thruster propeller outlets, or aft of other hull installations (outlets,
vents or other protruding details) who may create aeration or turbulence.

It is necessary to select a part of the hull that is submerged and free from turbulence and aeration under all
load and speed conditions, and to avoid positions where air is trapped in heavy weather.

If a flat, horizontal section is not available for transducer fitting, the shipyard must construct a suitable bed.
Welding seams in this area should be smoothed and rounded off, in order not to create turbulence or aeration
at speed.

Protect the active element of the transducer/sensors during transport and installation, and

do not paint the surface.

The Sea Valve should be placed in a service accessible place, large enough for installation and disassembly
of the sensor unit. See drawing: “Space considerations”.

Date: 2014-08-06 Page 4 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

Important

”Sensors for Speed Logs are delivered with a fixed cable. Attention must be taken to allow easy
replacement/pulling of new cable during maintenance”.

SKIPPER Electronics AS will recommend installation positions if GA-drawings (General
arrangements), lines drawings and frame drawings are made available for study.

Condition.
The welding to hull structures and structural support of the items may be subject to separate approval by

classification societies for each installation on board a ship.

Note: All “Item (X)” references on the following pages, can be found on drawing EML224 Single Bottom.

Date: 2014-08-06 Page 5 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

2. Space considerations

Min. 1000

660

16,5

252

88,5

& Z,

&

187

The Sea Valve should be placed in a service accessible place, large enough for installation and disassembly
of the sensor unit.

Date: 2014-08-06 Page 6 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

3. Welding the bottom flange

*  When the position has been decided, a 187 mm hole is cut in the hull.

* Disassemble the Sea Valve.

* The bottom flange, Item (1) is welded into the hull. Standard welding practice, methods and procedures
should be observed, but may vary. (See welding notes).

Attention:

The bottom flange is a part of the Sea Valve that is machined with high accuracy and it should be
protected after mounting to avoid damage to the bottom flange surfaces. This to avoeid leakage. If the
valve is pre-mounted. be shure to protect the valve from being polluted by welding debris.

WELDING NOTES!

All bottom parts and flanges for welding are precisely machined parts. During welding of these parts
to the ship’s hull plates, careful attention must be paid to avoid construction strain on the bottom
parts and flanges.

Let parts cool down during welding.

Over heating may change fit and form and result in non-conformity with intended sensor/
transducer.

Welding to thick hull steel plates will exert high stress on bottom parts and flanges.
Especially care must be taken during welding of stainless steel flanges.

Work must be performed by a qualified and certified welder.

Welding the bottom flange in ships’s hull

Bottom Flange, Item (1)

Orientation not necessary

F Hull Plate

A
s\ <

$187

2 mm.
Observe proper Grinding of cufter Hull Welding. <v’ o >

Date: 2014-08-06 Page 7 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

4. Sea Valve assembly
Sea Valve assembly. (Orientation not necessary).

* Place 1.5 mm Klingersil gasket, Item (37) on top of Bottom Flange, Item (1).

* Then place the Ball Valve element on top of the Bottom Flange. The 12 mm nuts and washers should be
mounted and tightened. (Align parts before tighten nuts).

* Place a 1.5 mm Klingersil gasket on top of the Ball Valve element.

*  Mount the intermediate element, Item (12) on top of the Ball Valve element.

* All 4 bolts, Item (33) and washers, Item (38) should be mounted, and tightened. (Align parts before
tighten bolts).

Intermediate Element, Item (12)

Screw M16, Item(33) (Lx) Torque: 130 Nm

Spring Washer M16, Item (38) AL (4x)

Gasket, Item (37)

Nut M12, Item (28) (4x) Torque: 98 Nm
> %
il

Spring Washer M12, Item (29) AL (4x)
Washer M12, Item (35) (4x) -] rl

Gasket, Item (37)

Date: 2014-08-06 Page 8 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

5. Assembling of first extension tube and sensor

Gasket, Item (20— H B

Washer, Item (19) (2x) —=== ]

To be greased with

Silicene Grease 6014 or equal %
|:| The Extension Tube must be

Mounted with a t bet :
Countersunk head Screw M4, Item (30) 150:2de30w'\|lm @ forque befween

Stainless Steel
To be locked with Loctite 222
Torque : 1,5 Nm

Sensor
Premounted from Supplier

Date: 2014-08-06 Page 9 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

6. Sensor installation

Sensor installation Following part

Nut M50, Item (18)

Screw M12, Item (39) (2x)

Torque : 98 Nm ﬂ D Washer, Item (22) Slack premounting
_\ = Gasket, Item (17) (2x)

Nut M12, Item (28) (2x) — @D — ol

Torque : 98 Nm i 27/7/3- I.DJ Top Flange, Item (13)

Spring Washer M12, Item (29) (4x)

Before lowering, be sure that the Sensor do not
move out of the Top Flange

Sensitiv Area

| |
| i
| |
| !
m h
\ \ Thread Bolt (2x)
! i Item (16)
| |
| |
| |
| |
0-ring #105,0 x &,00mm. ! !
Item (36) ‘
! !
| S
ut M12, Item (28) (2x) ———{[JJ i)
Tarque : 98 Nm
[\N N

i Bottom Flange, Item (1)

e
< S

* Place the O-ring, Item (36) in the groove on top of the Intermediate Element, Item (12). Apply grease to
the O-ring.

* Insert the 2 thread bolts, Item (16) through the flange and secure with 2 x M 12 counter nuts, Item (28).
Torque 98 Nm.

* Lower the Sensor and Top Flange carefully down to the top of Intermediate Element, Item (12).

The sensors sensitive area must be handled with care.

Date: 2014-08-06 Page 10 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

7. Clamp Unit mounting

*  Mount Top Flange, Item (13). Secure with 2 each washers and nuts. Torque: 98 Nm.

Clamp unit to be mounted in the following order:

* 2 x MI2 nuts, Item (28).

e Clamp unit, Item (15).

e 2x MI2 nuts, Item (28) with spring washer, Item (29).

Clamp Unit
Item (15)

/
/
/

\ Screw M8, Item (31) (2x)
Spring Washer M8, Item (32) (2x)

Nut M12, Item (28) (4x)
Terque : 98 Nm
Spring Washer M12, Item (29) (2x)

M

Bo not tighten up befor sensor is lowered

=4

Date: 2014-08-06 Page 11 of 16



SKIPPER Electronics AS

SB-60-SA Operation and Installation Manual

8. Final assembly

Open Ball Valve, lower sensor unit and
Extention tube.

Nut M28
ITem (21)

Washer (2x)
Item (19)

To be greased with

Silicone Grease 6014 or equal
Gasket
Item (20)

Centre Line Extension Tube

\\\ 7 v
7l

Guide Bar Ship

A
=

Forward (Ahead) ‘

Mounting order Nut M50 and Clamp Unit

1. Tighten the Nut M50, Item (18), Torque : 98 Nm

2. Push down the Clamp Unit, Item (15), onto the Nut M50
and tighten the 2 screws M8 (with lock washer).Torque : 40Nm

3. Screw the 2 Nuts M12 sligtly up to the Clamp Unit.
L. Tighten the 2 Nuts M12 (with lock washer) on
the opposite side: Torque : 98 Nm

The Clamp Unit must be fitted on Top of Nut M50
L to lock the Nut

(This is done to give extra security.)

H
e

e
|2
J
AN Z,l.',a.s

Protect sensor!
*  When launching ship, lift sensor 50 mm.
*  When dry docking ship, lift sensor 50 mm.

» After the ship is afloat, it is necessary to let the air out of the Sea Valve. Loosen the nut M50, let the air

out and tighten nut again.

»  Check that the transducer sensor housing, when fully inserted, is flush with the lower surface of the

bottom flange.

Date: 2014-08-06

Page 12 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

9. Sensor removal

=N

IIANNY | SN\

Disassembling order:
1. Uncrew and Lift the Clamp Unit aprox. 20 mm
tighten the 2 screws M8
2. Loosen the Nut M50 carefully until Water trickles out.

3. When disassembling Extension Tube at deep drafts,
loosen the 2 screws M8 carefully.

If the Water pressure does not push the Extension Tube up,
use the to Nuts M16 to lend a hand

When the Sensor Housing is fully hoisted
close the Gate Valve.

Date: 2014-08-06 Page 13 of 16



SKIPPER Electronics AS SB-60-SA Operation and Installation Manual

10. Re-installation

Same procedure as first-time mounting.

Mounting order Nut M50 and Clamp Unit

Nut M28
Item (21)

Washer (2x)
Item (19)

1. Tighten the Nut M50, Item (18), Torque : 98 Nm
2. Push down the Clamp Unit, Item (15), onto the Nut M50
and tighten the 2 screws M8 (with lock washer).Torque : 40Nm
3. Screw the 2 Nuts M12 sligtly up to the Clamp Unit
L, Tighten the 2 Nuts M12 (with lock washer) on
the opposite side: Torque : 98 Nm

To be greased with
Silicone Grease 6014 or equal

Gaskef
Centre Line Extension Tube Item (20)

Guide Bar Ship

A

Forward (Ahead)

The Clamp Unit must be fitted on Top of Nut M50
4 to lock the Nut
(This is done to give extra security.)

2 V.
S M S—

Date: 2014-08-06 Page 14 of 16



SKIPPER Electronics AS

SB-60-SA Operation and Installation Manual

-

11. EML224 Sensor

1 |

| RevNo| Revision nofe

| Date

|Signafure| Checked

To be locked with Loctite 222.

Premounted by SKIPPER
Electronics

Stud hole B
Notice
Stud hole M4
M@
03 4 | Screw M5x18 DIN912 | St.Steel A4
02 1 | Nipple- EML Sensor DB-1023-Rev-00
Ahead 01 1 | EML224 Sensor Z7L-01030
ITEM| QTY.| DESCRIPTION Part. No.
Itemref | Quantity | Title/Name, designation, material, dimension etc Article No./Reference
Designed by Checked by Approved by - date File name Date Scale
AMatre VF 2006.05.29
, EML224 Sensor
SKIPPER Electronics A/S Tt
EML2245G-00 o
N7
1 L[ | | L [ [ | L

Date: 2014-08-06

Page 15 of 16



SB-60-SA Operation and Installation Manual

SKIPPER Electronics AS

12. EML224 Single Bottom

_ B 0 :jyblom

///

//.v

|
uolI}e30] 3)pUeH

paxpay)y _w._Emcm_m_

ageq |

3}0U Ug|s|ABY _oZ>wm _

DOOROE)
6

|

N

@
@

éz’a 1__

P

AL

W&

@
@@

L'E "70Z0IN3

70%%'L ONM/TSLE ISIV

8 L _ 9 [ ] [ T A T T T T 1 £ 14 L
10 | zio10l 20 VX-09-85 "ON "Luvd | TYRELYIN NOILAIIOSad ALO[NH "ON"L¥Vd| "ON DMA NoLLdrosaa  [ALON
H93US| UOHIPT EAQ | voIInRY SV S31U0J1I31T YIddINS | [Eorevoz| wesis v PE6NIA ZIN AN 21 [8C |+O0 zZc01-dS|  00-2201-6S aBueg wonog | 1| 1
¢l TNT Wwoliog w_mc_m ' 99010-VOZ| 199118 »V[dLT] NIA LN 9ysepy Suds| 01 [6Z [+ DSPTTINA|00-DSYZTTNA 10sudS 7T TN | 1| T
. 69010-VOZ|  1PISIS HV 166L NIA 8 X $IN #1057 o€ |+
0°L00Z su3bjog A ayepy | [€8010-VOZ 1991818 ¥V €66 NId 0€ X N MAG| T [T¢ [+
EIATY 3jeq 3weu 34 34ep - £q panosddy Kq paspay) kq paubisag 1991895 $V| .71 NI SN Joysem Bunds] T [zg |+
Sy — 319 VOISUSWp "Telia1ew "o euBisep ‘e Iy | Kmuenp | seuway | [PEOI0VOZ] RAISIS vV €E6NIA OPX9TIN MOIS| ¥ [€€ 9207-9d|  10-920T-9d [Wg'0 - dqn uonuarxg [ 1 [ £ |*
8Y010-VOZ| 1991815 $V STINIA TIN Pusem | + [s¢
(a10ys 0L ALN)
62010-VOZ 1IN 007 X0°s013ut-0 | 1 [9¢ |+O
S€010-VOZ| 1991898 $V[ALTI NIA 9TIN dysepm Sunds] ¢ [g¢ 1201-9d|  00-1201-9d | udwdg aerpauniug | 1 [z1
S9010-VOZ| 1991818 $V €E6NIA OPXTIIN MaIS[ T [6€ 1€01-9d]  00-1€01-9 ofuergdorL| 1 i
€€01-9d| 00-€£01-6d nmundwey | T g |«
10020-00Z]  PaIsIS $V 9INd PARATIEE]| T o L209-GS| 00-L209-6S | S8TXTINMOE PPIYL | T [91 |*
S€07-ad|  00-S£0z-6d wiseo| 1| o
9€0T-9d|  00-9£0T-9a OSININN [ 1 [81
L£02-9d]| 00-L£02-8d oysem | ¢ |61 |+O
8€07-Ad| 00-8€07-6d wyseo | 1 oz |«O
. . 6£07-9d|  00-6£0T-9d TN T |1z |*
V0T LIN-S-dd-gS-2IMPOIA 113 d01A19s Ut siied aredg (O ovoz-adl 00-00z-aa owsem | 1 |2z
LI-IN-09-4S, 313 Sununowr ur 1o 9ATeA U0 AJjred pajunojn (4
v M3IA (3N uoljua4xg 8201-VOZ| 00-2v01-9d waseD |z L€ |+
J343W G'Q Y4im 3431dwoy) |

8

_ L 9

_ S

€ _ [4

Page 16 of 16

2014-08-06

Date



	1. Installation
	2. Space considerations
	3. Welding the bottom flange
	4. Sea Valve assembly
	5. Assembling of first extension tube and sensor
	6. Sensor installation
	7. Clamp Unit mounting
	8. Final assembly
	9. Sensor removal
	10. Re-installation
	11. EML224 Sensor
	12. EML224 Single Bottom

